

## BONE CANCER CHEMOTHERAPY REGIMENS Part 1 of 2

The selection, dosing, and administration of anti-cancer agents and the management of associated toxicities are complex. Drug dose modifications and schedule and initiation of supportive care interventions are often necessary because of expected toxicities and because of individual patient variability, prior treatment, and comorbidities. Thus, the optimal delivery of anti-cancer agents requires a healthcare delivery team experienced in the use of such agents and the management of associated toxicities in patients with cancer. The chemotherapy regimens below may include both FDA-approved and unapproved uses/regimens and are provided as references only to the latest treatment strategies. Clinicians must choose and verify treatment options based on the individual patient.

### GENERAL TREATMENT NOTES<sup>1</sup>

- Chemotherapy for Ewing's sarcoma and osteosarcoma should include growth factor support
- Conventional chondrosarcoma has no known standard chemotherapy options
- Mesenchymal chondrosarcoma: Follow Ewing's sarcoma regimens
- Malignant fibrous histiocytoma (MFH) of bone: follow osteosarcoma regimens

REGIMEN	DOSING
<b>EWING'S SARCOMA AND MESENCHYMAL CHONDROSARCOMA</b>	
<b>FIRST-LINE (Primary/Neoadjuvant/Adjuvant) OR PRIMARY THERAPY FOR METASTATIC DISEASE AT INITIAL PRESENTATION</b>	
VAC/IE (vincristine [Oncovin] + doxorubicin [Adriamycin] + cyclophosphamide [Cytoxan] alternating with ifosfamide [Ifex] + etoposide [Toposar, VePesid, Etopophos VP-16]) <sup>1,2</sup>	Alternating VAC and IE cycles; repeat each cycle every 21 days for 17 cycles <i>VAC cycles</i> <b>Day 1:</b> Vincristine 2mg/m <sup>2</sup> (max 2mg) IV + doxorubicin 75mg/m <sup>2</sup> IV bolus + cyclophosphamide 1,200mg/m <sup>2</sup> IV. Actinomycin D can be substituted for doxorubicin if there are concerns regarding cardiotoxicity <sup>2</sup> ; actinomycin D 1.25mg/m <sup>2</sup> IV can be substituted for doxorubicin when a total doxorubicin dose of 375mg/m <sup>2</sup> is reached. <i>IE cycles</i> <b>Days 1-5:</b> Ifosfamide 1,800mg/m <sup>2</sup> IV + etoposide 100mg/m <sup>2</sup> IV
VAI (vincristine + ifosfamide + actinomycin D [dactinomycin; Cosmegen] + doxorubicin) <sup>1,3</sup>	<b>Day 1:</b> Vincristine 1.5mg/m <sup>2</sup> IV, plus <b>Days 1-3:</b> Ifosfamide 2,000mg/m <sup>2</sup> IV, plus <b>Days 1, 3, and 5:</b> Actinomycin 0.5mg/m <sup>2</sup> IV, plus <b>Days 2, 4:</b> Doxorubicin 30mg/m <sup>2</sup> IV Repeat cycle every 21 days
VIDE (vincristine + ifosfamide + doxorubicin + etoposide) <sup>1,4</sup>	<b>Day 1:</b> Vincristine 1.4mg/m <sup>2</sup> (max 2mg), plus <b>Days 1-3:</b> Doxorubicin 20mg/m <sup>2</sup> IV + ifosfamide 3mg/m <sup>2</sup> IV + mesna 3g/m <sup>2</sup> continuous IV infusion + etoposide 150mg/m <sup>2</sup> IV Repeat cycle every 21 days for up to 6 cycles
CVD (cyclophosphamide [Cytoxan] + vincristine + doxorubicin or actinomycin D) <sup>1,5</sup>	<b>Day 1:</b> Vincristine 2mg/m <sup>2</sup> IV + cyclophosphamide 1,200mg/m <sup>2</sup> + doxorubicin 75mg/m <sup>2</sup> (the first 5 cycles) or actinomycin D 1.25mg/m <sup>2</sup> IV (subsequent cycles) Repeat cycle every 21 days for 17 cycles
<b>SECOND-LINE THERAPY (Relapsed or Refractory Disease)</b>	
Cyclophosphamide + topotecan (Hycantin) <sup>1,6</sup>	<b>Days 1-5:</b> Cyclophosphamide 250mg/m <sup>2</sup> /day IV + topotecan 0.75mg/m <sup>2</sup> /day IV Repeat cycle every 21 days for 12-14 cycles
Irinotecan (CPT-11; Camptosar) and temozolomide (Temodar) <sup>1,7</sup>	<b>Days 1-5:</b> Temozolomide 100mg/m <sup>2</sup> /day orally, plus <b>Days 1-5 and 8-12:</b> Irinotecan 10-20mg/m <sup>2</sup> /day IV at least one hour after temozolomide Repeat cycle every 21 or 28 days for 6 or 3 cycles, respectively
Carboplatin (Paraplatin) + ifosfamide + etoposide <sup>1,8</sup>	<b>Days 1 and 2:</b> Carboplatin 400mg/m <sup>2</sup> /day IV, plus <b>Days 1-5:</b> Ifosfamide 1,800mg/m <sup>2</sup> /day IV + etoposide 100mg/m <sup>2</sup> /day IV Repeat cycle every 21 days for up to 12 cycles (median 1 cycle)

(continued)

# BONE CANCER CHEMOTHERAPY REGIMENS Part 2 of 2

REGIMEN	DOSING
<b>EWING'S SARCOMA AND MESENCHYMAL CHONDROSARCOMA (continued)</b>	
<b>SECOND-LINE THERAPY (Relapsed or Refractory Disease) (continued)</b>	
Gemcitabine (Gemzar) + docetaxel (Taxotere) <sup>1,9</sup>	<b>Days 1 and 8:</b> Gemcitabine 675mg/m <sup>2</sup> IV, plus <b>Day 8:</b> Docetaxel 75–100 mg/m <sup>2</sup> IV Repeat cycle every 21 days for up to 13 cycles (median 4 cycles)
<b>OSTEOSARCOMA</b>	
<b>FIRST-LINE (Primary/Neoadjuvant/Adjuvant) OR PRIMARY THERAPY FOR METASTATIC DISEASE AT INITIAL PRESENTATION<sup>1</sup></b>	
Cisplatin (CDDP; Platinol) + doxorubicin (Adriamycin) <sup>1,10</sup>	<b>Days 1–3:</b> Doxorubicin 25mg/m <sup>2</sup> /day IV, plus <b>Day 1:</b> Cisplatin 100mg/m <sup>2</sup> IV continuous IV infusion Repeat cycle every 21 days for 6 cycles
MAP (high-dose methotrexate [MTX] + cisplatin + doxorubicin) <sup>1,11</sup>	<b>Day 1:</b> Methotrexate 8g/m <sup>2</sup> IV (with leucovorin rescue 15mg every 6 hrs for 11 doses, starting 24 hrs after beginning methotrexate), then <b>Days 7–9:</b> Cisplatin 120mg/m <sup>2</sup> /day intra-arterially, then <b>Day 9:</b> Doxorubicin 60mg/m <sup>2</sup> IV (48 hrs after start of cisplatin infusion) Repeat cycle once after 28 days
<b>SECOND-LINE THERAPY (Relapsed or Refractory Disease)</b>	
Carboplatin + ifosfamide + etoposide <sup>1,8</sup>	<b>Days 1 and 2:</b> Carboplatin 400mg/m <sup>2</sup> /day IV, plus <b>Days 1–5:</b> Ifosfamide 1,800mg/m <sup>2</sup> /day IV + etoposide 100mg/m <sup>2</sup> /day IV Repeat cycle every 21 days for up to 12 cycles (median 1 cycles)
Gemcitabine (Gemzar) + docetaxel (Taxotere) <sup>1,9</sup>	<b>Days 1 and 8:</b> Gemcitabine 675mg/m <sup>2</sup> IV, plus <b>Day 8:</b> Docetaxel 75–100 mg/m <sup>2</sup> IV. Repeat cycle every 21 days for up to 13 cycles (median 4 cycles)

## REFERENCES

- NCCN Clinical Practice Guidelines in Oncology™. Breast Cancer. v 2.2011. Available at: [http://www.nccn.org/professionals/physician\\_gls/pdf/bone.pdf](http://www.nccn.org/professionals/physician_gls/pdf/bone.pdf) Accessed May 17, 2011.
- Grier HE, Krailo MD, Tarbell NJ, et al. Addition of ifosfamide and etoposide to standard chemotherapy for Ewing's sarcoma and primitive neuroectodermal tumor of bone. *N Engl J Med*. 2003;348:694–701.
- Paulussen M, Craft AW, Lewis I, et al. European Intergroup Cooperative Ewing's Sarcoma Study-92. Results of the EICESS-92 Study: two randomized trials of Ewing's sarcoma treatment-cyclophosphamide compared with ifosfamide in standard-risk patients and assessment of benefit of etoposide added to standard treatment in high-risk patients. *J Clin Oncol*. 2008;26:4385–4393.
- Strauss SJ, McTiernan A, Driver D, et al. Single center experience of a new intensive induction therapy for ewing's family of tumors: feasibility, toxicity, and stem cell mobilization properties. *J Clin Oncol*. 2003;21:2974–2981.
- Miser JS, Krailo MD, Tarbell NJ, et al. Treatment of metastatic Ewing's sarcoma or primitive neuroectodermal tumor of bone: evaluation of combination ifosfamide and etoposide—a Children's Cancer Group and Pediatric Oncology Group study. *J Clin Oncol*. 2004;22:2873–2876.
- Hunold A, Weddeling N, Paulussen M, Ranft A, Liebscher C, Jürgens H. Topotecan and cyclophosphamide in patients with refractory or relapsed Ewing tumors. *Pediatr Blood Cancer*. 2006;47(6):795–800.

- Wagner LM, McAllister N, Goldsby RE, Rausen AR, McNall-Knapp RY, McCarville MB, Albritton K. Temozolomide and intravenous irinotecan for treatment of advanced Ewing sarcoma. *Pediatr Blood Cancer*. 2007;48:132–139.
- Van Winkle P, Angiolillo A, Krailo M, et al. Ifosfamide, carboplatin, and etoposide (ICE) reinduction chemotherapy in a large cohort of children and adolescents with recurrent/refractory sarcoma: the Children's Cancer Group (CCG) experience. *Pediatr Blood Cancer*. 2005;44:338–347.
- Navid F, Willert JR, McCarville MB, Furman W, Watkins A, Roberts W, Daw NC. Combination of gemcitabine and docetaxel in the treatment of children and young adults with refractory bone sarcoma. *Cancer*. 2008;113:419–425.
- Lewis J, Noon MA, Whelan J, et al. MRC B006 and EORTC 80931 collaborators; European Osteosarcoma Intergroup. Improvement in histologic response but not survival in osteosarcoma patients treated with intensified chemotherapy: a randomized phase III trial of the European Osteosarcoma Intergroup. *J Natl Cancer Inst*. 2007;99:112–128.
- Bacci G, Ferrari S, Bertoni F, et al. Long-term outcome for patients with nonmetastatic osteosarcoma of the extremity treated at the istituto ortopedico rizzoli/osteosarcoma-2 protocol: an updated report. *J Clin Oncol*. 2000;18:4016–4027.

(Created 5/2011)

Copyright © 2011 by Prescribing Reference LLC